



中国认可
国际互认
检测
TESTING
CNAS L4423

Test report

Report No : EQO26020593P

Date: 2026/2/12

Page1 / 12

Applicant: Kurt Grup Dis Tic Ltd Sti

Address: 1. OSB 2. Kisim 6. Cadde No:1/6 Sivas Merkez Turkiye

The following sample(s) was/were submitted and identified on behalf of applicant

Sample(s) name: Baby Stroller

Sample(s) model No.: Mate, [REDACTED]

Brand: Huggy

Sample(s) Q'ty : 1pc

Sample(s) description: Applicant provides an unassembled (use for one child, four wheels) Baby Stroller, with label, instruction and package information.

Manufacture: --

Sample(s) arrive date: 2026/2/2

Test period : 2026/2/3~2026/2/12

Results: Please refer to next page(s)

Information of the Test Laboratory
Eqo Testing and Certification Co., Ltd.
No. 23, Luxi Road, Lujia, Kunshan, Jiangsu, China
Testing Laboratory Authorization:
CNAS Registration Number is L4423
CPSA Certification Number is 1614



Edited by: Tate Zhu Reviewed by: Jake Gu Approved by: Brian Chen
Eqo Testing and Certification Co., Ltd. No. 23, Luxi Road, Lujia, Kunshan, Jiangsu, China Tel: +86 512-57878076
Web: www.eqots.com E-mail: khfw@eqots.com



中国认可
国际互认
检测
TESTING
CNAS L4423

Report No : EQO26020593P

Date: 2026/2/12

Page2 / 12

TEST REQUEST

Conclusion

A EN1888-1:2018+A1:2022 Child use and care articles-Wheeled child conveyances - Part 1: Pushchairs and prams

P

B EN1888-2:2018+A1:2022 Child care articles-Wheeled child conveyances
Part 2: Pushchairs for children above 15 kg up to 22 kg

P

Conclusion: P: Pass; F: Fail; N/A: Not applicable; N/R: No requirement;



中国认可
国际互认
检测
TESTING
CNAS L4423

Test report

Report No : EQO26020593P

Date: 2026/2/12

Page3 / 12

Test result

A. EN1888-1:2018+A1:2022 Child use and care articles - Wheeled child conveyances - Part 1: Pushchairs and prams

Clause	Test item	Result
6.	Chemical hazards	P
7.	Thermal hazards	P
8. Mechanical hazards		
8.1 Protective function		
8.1.1 Suitability of vehicle		
8.1.1.1 Requirements		
8.1.1.1.1	Vehicles intended for use from birth	P
8.1.1.1.2	Vehicles intended for use from 6 months of age	N/A
8.1.1.1.3	Seat units	P
8.1.2 Minimum internal height of pram body		
8.1.2.1	Requirements	N/A
8.1.3 Restraint system and fasteners		
8.1.3.1 Requirements		
8.1.3.1.1	Restraint system of seat units	P
8.1.3.1.2	Harness anchorage points	N/A
8.2 Entrapment hazards		
8.2.1 Holes and openings		



中国认可
国际互认
检测
TESTING
CNAS L4423

Test report

Report No : EQO26020593P

Date: 2026/2/12

Page4 / 12

Clause	Test item	Result
8.2.1.1	Requirements	P
8.2.2 Entrapment between the handle and the pram body		
8.2.2.1	Requirement	N/A
8.3 Hazards from moving parts		
8.3.1	General	P
8.3.2 Shearing hazards		
8.3.2.1	Requirements	P
8.3.3	Crushing hazards, requirement	P
8.3.4	Wheels	N/A
8.3.5 Locking mechanism(s)		
8.3.5.1 Folding system for storage or transportation		
8.3.5.1.1 Requirements		
8.3.5.1.1.1	General requirements	P
8.3.5.1.1.2	Incomplete deployment	P
8.3.5.1.1.3	Unintentional release of locking mechanism(s)	P
8.3.5.2	Pushchairs with rotating seat units	N/A
8.3.5.3 Handle movement		
8.3.5.3.1	Requirements for reversible handles	N/A
8.3.5.3.2	Requirements for telescopic handles	P



中国认可
国际互认
检测
TESTING
CNAS L4423

Test report

Report No : EQO26020593P

Date: 2026/2/12

Page5 / 12

Clause	Test item	Result
8.3.5.4	Requirements for the attachment of pram body and seat unit and car seats to the chassis	P
8.4 Entanglement hazards		
8.4.1	Requirements	N/A
8.5 Choking and ingestion hazards		
8.5.1	Requirements	P
8.6 Suffocation hazards		
8.6.1	Internal lining of the pram body and seat unit	P
8.6.2	Plastic packaging	N/A
8.7	Hazardous edges and protrusions	P
8.8 Parking and braking devices		
8.8.1	Requirements	P
8.9 Stability		
8.9.1 Stability of vehicle		
8.9.1.1	Requirements	P
8.9.2 Longitudinal stability of a pram body with carrying handles		
8.9.2.1	Requirements	N/A
8.10 Structural integrity		
8.10.1 Carrying handles and handle anchorage points of pram bodies and detachable seat units		
8.10.1.1	Requirements	N/A



中国认可
国际互认
检测
TESTING
CNAS L4423

Test report

Report No : EQO26020593P

Date: 2026/2/12

Page6 / 12

Clause	Test item	Result
8.10.2 Strength and durability of attachment devices for pram bodies or seat units or car seats		
8.10.2.1	Requirements	P
8.10.3 Irregular surface test		
8.10.3.1	Requirements	P
8.10.4 Dynamic strength		
8.10.4.1	Requirements	P
8.10.5 Wheel strength		
8.10.5.1	Requirements	P
8.10.6 Handle strength		
8.10.6.1	Requirements	P
9.	Durability of marking	P
10 Product information		
10.1	General	P
10.2	Marking of product	P
10.3	Purchase information	P
10.4	Instructions for use	P

N/A = Not Applicable

Test report

Report No : EQO26020593P

Date: 2026/2/12

Page7 / 12

B. EN1888-2:2018+A1:2022 Child care articles - Wheeled child conveyances Part 2: Pushchairs for children above 15 kg up to 22 kg

Clause	Test item	Result
6. Mechanical hazards		
6.1 Restraint system		
6.1.1	Additional dimensional requirement	P
6.1.3	Attachment of the restraint system to seat unit	P
6.1.4	Strength of fasteners	P
6.2	Parking and braking devices	P
6.3	Stability	P
6.4 Structural integrity		
6.4.1	Strength and durability of attachment devices for seat units	P
6.4.2	Irregular surface test	P
6.4.3	Dynamic strength	P
6.4.4	Handle strength	P
7 Product information		
7.1	Marking of product	P
7.2	Purchase information	P
7.3	Instructions for use	P

As per the client's requirement, only Change Applicant , Address and Sample(s) model No., the other test result stated in the report are quoted from the test report number EQO26020096P dated on Feb 12, 2026



中国认可
国际互认
检测
TESTING
CNAS L4423

Test report

Report No : EQO26020593P

Date: 2026/2/12

Page8 / 12

Chemical result:

- | | |
|----------------------------|----------------------|
| 01. Black plastic | 06. Coating |
| 02. Black webbing | 07. Khaki fabric |
| 03. Black fabric | 08. Gray fabric |
| 04. Black leather armrests | 09. Dark gray fabric |
| 05. Black mesh | |

Migration of certain elements

Test method : EN71-3:2019+A2:2024, Analyzed by ICP-OES, IC-ICP-MS&GC-MS

Test Item(s)	Test Result(mg/kg)					Limited III (mg/kg)	MDL (mg/kg)
	01	02	03	04	05		
Soluble Arsenic (As)	N.D	N.D	N.D	N.D	N.D	47	10
Soluble Barium (Ba)	N.D	N.D	N.D	N.D	N.D	18750	50
Soluble Cadmium (Cd)	N.D	N.D	N.D	N.D	N.D	17	10
Soluble Chromium(III) (Cr III)	N.D	N.D	N.D	N.D	N.D	460	10
Soluble Mercury (Hg)	N.D	N.D	N.D	N.D	N.D	94	10
Soluble Lead (Pb)	N.D	N.D	N.D	N.D	N.D	23	10
Soluble Antimony (Sb)	N.D	N.D	N.D	N.D	N.D	560	10
Soluble Selenium (Se)	N.D	N.D	N.D	N.D	N.D	460	10
Soluble Aluminum (Al)	N.D	N.D	N.D	291	N.D	28130	100
Soluble Boron (B)	N.D	N.D	N.D	N.D	N.D	15000	50
Soluble Cobalt (Co)	N.D	N.D	N.D	N.D	N.D	130	10
Soluble Copper (Cu)	N.D	N.D	N.D	N.D	N.D	7700	50
Soluble Manganese (Mn)	N.D	N.D	N.D	N.D	N.D	15000	50
Soluble Nickel (Ni)	N.D	N.D	N.D	N.D	N.D	930	10
Soluble Zinc (Zn)	N.D	N.D	N.D	148	N.D	46000	100
Soluble Strontium (Sr)	N.D	N.D	N.D	N.D	N.D	56000	100
Organic Tin	N.D	N.D	N.D	N.D	N.D	12	6
Soluble Chromium(VI) (Cr VI)	N.D	N.D	N.D	N.D	N.D	0.053	0.053
Soluble Tin (Sn)	N.D	N.D	N.D	N.D	N.D	180000	4.5



中国认可
国际互认
检测
TESTING
CNAS L4423

Test report

Report No : EQO26020593P

Date: 2026/2/12

Page9 / 12

Test Item(s)	Test Result(mg/kg)				Limited III (mg/kg)	MDL (mg/kg)
	06	07	08	09		
Soluble Arsenic (As)	N.D	N.D	N.D	N.D	47	10
Soluble Barium (Ba)	261	N.D	N.D	N.D	18750	50
Soluble Cadmium (Cd)	N.D	N.D	N.D	N.D	17	10
Soluble Chromium(III) (Cr III)	N.D	N.D	N.D	N.D	460	10
Soluble Mercury (Hg)	N.D	N.D	N.D	N.D	94	10
Soluble Lead (Pb)	14	N.D	N.D	N.D	23	10
Soluble Antimony (Sb)	N.D	N.D	N.D	N.D	560	10
Soluble Selenium (Se)	N.D	N.D	N.D	N.D	460	10
Soluble Aluminum (Al)	784	N.D	N.D	N.D	28130	100
Soluble Boron (B)	N.D	N.D	N.D	N.D	15000	50
Soluble Cobalt (Co)	N.D	N.D	N.D	N.D	130	10
Soluble Copper (Cu)	N.D	N.D	N.D	N.D	7700	50
Soluble Manganese (Mn)	151	N.D	N.D	N.D	15000	50
Soluble Nickel (Ni)	N.D	N.D	N.D	N.D	930	10
Soluble Zinc (Zn)	N.D	N.D	N.D	N.D	46000	100
Soluble Strontium (Sr)	N.D	N.D	N.D	N.D	56000	100
Organic Tin	N.D	N.D	N.D	N.D	12	6
Soluble Chromium(VI) (Cr VI)	N.D	N.D	N.D	N.D	0.053	0.053
Soluble Tin (Sn)	N.D	N.D	N.D	N.D	180000	4.5

Remark: (1) N.D= less than MDL

Test report

Report No : EQO26020593P

Date: 2026/2/12

Page10 / 12

Sample Pictures:

Baby Stroller:



**** Side ****



****Side ****

Test report

Report No : EQO26020593P

Date: 2026/2/12

Page11 / 12

Sample Pictures:

Baby Stroller:



**** Side ****



****Side ****

Test report

Report No : EQO26020593P

Date: 2026/2/12

Page12 / 12

Sample Pictures:

Baby Stroller:



This report without authorized signature and testing stamp is unlawful. Unless otherwise statement, the results shown in this test report refer to only to the sample(s) tested. This report shall not be reproduced except in full, without written approval of laboratory.

-----End of report -----